06 February2002 09:12 ' ,ampbell 01279 726865 . ‘ 02
MURRQY SERVICE DEPT. ID: 6153?36?'98 - FEB 0&'0G2 14:22 No.003 a.03'

39" LAWN TRACTOR B3560-820
MOWER SUSPENSION ASSEMBLY

REF, ~ 0 - ’ T
'CHASSIS & HOOR PG, e, w Y
FENOER

g ELEGTF!‘GAL
" ‘EOLENOIDj [

.o"#

f b@: »

-\nuul

o S i
et SRR

WIS

CHASBIE & HOOD PG

MAIN FRAME
NOTE ALWAYS USE DRIGINAL LQU!PMENT : ALL UNNUMBEHED _
PARTS, Usa of sarvice/teplacement parts other than ITEMS ARE INTERCHANGABLE
otiginal eqmr.\mcnt paris may vosd yuur warranty, - o WITH OPPDSITE SIDE : - n0see

Part No. 348230



06 February 20020042 T Am _:CampbeII0127972, 885 | | .03
MURRAY SERUICE DEPT. - ID: 6153?3-5? - FEB 06 0z 14:23 No.003 P)!.‘E]-ﬂ

39" LAWN TRACTOR MOD‘E‘L asse;o;az‘o‘

- kay# pari# description

2120808

Yy,
1 9402 BRACKET CLUT- LNGAPFI EVER 1
2 180670 9 BCREW, 5148-18X1,00 HHC 2
3 120302 WABHER, FLAT 844X goX.085 2
4 1498 © 6 NUT. 51848 REGHCEXCTRLK 2
; ' - ASSYCLUTCH LEVER 1
! o 1
7 1
r'E AGE "
9 0 AHHTAR 1
S 10 N 3
1 ) . : b
12 T 88306 FIGLT. 375)( .375 HHSH 1/4:20 1
14 1502 & NUT, tr8-20: REGI EXCTRLK 1
14. 9397 : BRKY FRAME GABLE 1
15 180020 L SGHEW A4-20X% 76 HHG -
16 1502 o ¢ - NUT, v4-20 REGHMEXCTRLK 2
17 301503 ASSY JEABL F.-BLADE ENGAGE ]
18 120813 0 NUT, 14-28HJAM . 1
19 35498 0 BCREW. 5/16.18X .75 WAHHTAP i ¢
2 5444 TIE, GABLE BLACK NYLON 1
21 4185 ASSY REAR LIET 1
22 g16e ' GRIGH !
23, W@on7e ¢ 16 1
/ 24 5Ed7 ADJUSTING NUY - : !
/. - L 25 1488 0 NI, 5618 REGHEXCTRLK 1 -
: . S - A AT 531X 2
2
2
2
4
1

N.n_._._a._-...._n.mﬁ

YD kB LB el ek 2 e e R Sl ek Wl b ok b R ek ek ek ok ik ca aa T Tr T S R .Y

R T * 430458 . LA ”SMG 18X.¢6PHPNMABKPH
L 8T Ug0UEe WASHER, 34419):1 sonxagou npu
.68 120373 T0. -NUT, 8/
W9 aeRds o PULL
C70. 300817
77 o%ho 061, DIAX1:66LG -
72 Cpas o IFTCAHIF 2,
78 12oaga. o
74 a853g Lo GLEV!S B12X 812
75 121222 RN COTTER OR0/.006X. TBLG
78 300355 - R COVER-30°F5
'7'.( L aooado o "_O' SCREW 10 X 75!!“91.)&3’1

o o tr\dicams Standard Hardware ltems

Part No. 818280



06 Esb J0020842 <+ i "'?"pbeuo1279726865 . . a . po4
MURRSYruaSrERUICE DEPT ID.:61‘53?'3E :9‘8: ‘ _ FEB 06 Qz 14:23 ND.UDS E‘.US

39" LAWN THACTDR 33560-826
. FRONT WREEL STEERING ASSEMBLY

REF
CUSTOMER ASS\" PG

CHASSIS AND HOOD
y /PAGE

Z Ret,

s DBk

Ll
o
o )
-"' !’é" ~"l.
“,
e ,A-'..-,\,u i
It q_-_'_:'__,r . s \;\,‘-.--:.&

- 26

o R -
P N\
e, it o, \. ol
P, ™2 ?(_.h.__‘\' e """“14,” "
B PR { .

N,

GHABSIS AND HOOD
-PAGE

Rel -

Main Frama

'REFERTO OUSTDMEH
ABSY. PAGE FOR :
TIRE INFO

L I o NOTE: ALWAYS USE ORIGINAL EQUIPENT

rend AL UNNUMBERED ' PARTS. Usa of service/replacamant pants othar
ARE | :
'TFMS WiTH M'rgg As'i'gmw : than original eqmpment parts may void your .
| . __wananty. , 3156300

- . S T . © Pan Noi 810200




06 February 2062 69:

153 36798

bell 0127 726865

, : p.C
FEB 06’02 14:24 Nop.003 4P.OE

;;_Muﬁggv'SERUICE”DEPTQu‘gfg»-
| 39" LAWN TRACTOR MODEL B3560-820
] : key#  parts
v 1 -
2 300272
a 52407
4 02926
5 215886
& 36626
7 304690
& " 18d123
9 120382
10 149
11 88280
| 12 §2408
3 18017y
14 29985
: 18 16500
16 56201
17 124925
i 18 57158
| 19 21275
: 20 46692
29 120396
22 120382
23 120369
24 58243
25 68244
2% saay
&7 - 801410
28 301398
29 21682
a0 26625

* Order Individual Parts

dosctiption

ASSY AXLE FRONT 4Ws susp
AXLE, FRONT

SPINDLE BEARING

ASSY,SPINDLE RH

ASSY SPINDLE LH

RING, RETEX .67X,05TRUS133-75
TIE ROD AGSY 10:81L.G W-SECTION
SCHEW, /8-16X1,76 HHG.
WASHER, REGSPTK,303X.68X. 10

NUT, 3/8:16 REGHEX

SECTOR, STEERING LF

BRNG,FL ECC.510IDX .9980DX .56
SCREW, 1/2-13X1.60 HHG
WASHER, PLAT A18X1.98%.119
NUT, 1/2-18 REGHGTRLK
STEERING LINK

NUT, 3/8-24 REGHEXJAM

BALL JOINT 3/8 THD SHORT STUD
BALL JOINT 8/8 TH'D LONG STUD
NUT, 3/8-24 WDFLHLK WHIZ

- WABHER, FLAT SA1X1.06X.005

WASHER, REGSPTLK.5393X,60X. 10
NUT, 5/8.24 REGHEX
SHAFT, 8TEERING LF
N, STEERING LF _

2600 OD41.75LG
NG, FL L 7521DX.0610DX 24
WASHER, FORMED1.135X1 58X 12
WASHER, FLAT 765X1.25%,042 P1_
RING, RETEX 57X O5TRUS135.75

qty.

1
1
4
1
t
2
1
2
2
2
1
1
1
2
1
1
2
1
1
f
2
1
1
1
1
i
i
1
1
i

-Part No. 318230




06 February 2002 09:12 | " Anné Campbell 01279 726865 -

MURRAY SERVICE DEPT. ID: 6153?36?98

39" LAWN TRACTOR MODEL B3560~820

: o G
06’02 14:24 No.003 P07

MOTION DRIVE ASSEMBLY

REF. o
CHASSIS & HOOD PG o o
" MAIN FRAME N

‘58 REF,

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS,
Use of servico/replacemant parts other than ongmal uqu:p-‘
_ment parts may voad your warranty.

ENGINE

\ ARF,
ENGINE S lEAVE

_ TIRE TREAD PG.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
. WITH OPPOSITE SIDE

ENé|NE PG,

ENGINE & CONTROLS pa.

CB1GBMA -

10

Paet No. 348740




.-~.---;a-*v.a-.,-n.,-.;-.;z:»:i—;~a;~;n,-.v°a.a:\3--:;-.xti::.;,;,.';z‘;:.:-:";»:::».-- LRI e e LA R

06 Feb 2002 09:12 " Anne Campbell 01279 726865 ' : p.0
MURRFTYW?SHI’ERUICE DEPT. ID 65153736798 FEB 06702 14:25 No.003 R.0S8

g

39" LAWN TRACTOR MODEL B3560-820

180079

v oo

Key#  par desetipilon qty.
1 TRANSAXLE FOOTE 4360-5 (CONTACT NEAREST DEALER) 1
2 302748 PFULLEY,V 4L 6,60 GD 1
3 3021 KEY, WDRF 606 ,750X.187X. 212 1.
4 22053 RING; RETEX 58X, 04TRU5100-62 1
8 &7214 BELT, V4l 84.75 1
6 180112 SGHEW 5/16-18X2.75 HHC GRE 4
7 120398 WASHER, FLAT 344X .60 085 4
8 1498 - NUT, 6/16-18 REGHEXCTRLK 4
8 12632 STABILIZER BRKT P220,F4150 1
10 & 60p47 SCREW, 3/6-16X1.256 WAHHTAP 1
11 0 35498 SCREW, §/16-18X .76 WAHHTAP 1
S 12 ¢ 120698 WASHER, HVSPTLK ,328X.60X.09 1
13 0 122017 SCREW, 6/16-18X1.00 HHC GR2 1
14 ¢ 120393 - WASHER, FLAT 344X .65X.085 1
15 ¢ 1498 NUT, 5/16-18 REGHEXCTRLK 1
16 57259 © GUIDE, BELT 6/16-18THD 1
17 - 0 138538 WASHER, REGINTLR.820X.681X.03 1
18 4 1498 NUT, £/16-18 REGHEXCTRLK i
18 57480 BRKT SHIFT PO20-6/F4360-588 5588 1
20 57167 WASHER,,760X.250 SP-TRANSAXLE 1
2 . GHEW 1/4-28)( .75 NYLHHCGRS 1 -
a2 ; 1
28 1
24 1
25 0 ) 1
& 304438 1
27 58358 1
1
3
ot
1 .
1
o
1
3
.2

45 0 149 NUT, 8/6-16 REGHXCTRLK

B §
1
i
1
1
1
1
1
1.
48 . 87204 -~ PROD, CLUTCH LF . 1
a7 . 57217 BHACKET BRAKE RC)D 1
48 - 20507 , LT, . 437% 4 A
48 0 45602 WABHER, FLAT asax a7x119 1
50 0 148 NUT, 5/16-18 REGHEXCTRLK 1
81 67208 . ROD, BRAKE LT 920 LF 22.25 1
52 0 27184 NUT, 5/16-18 HEXKEPS 1
63 0 1488 ' ~ NUT, 516-18 HEGHEXCTRLK 1
54 56368 SPRING, CLUTGH ,113X.750X8.75 1
865 . * TIRE & RIM, PL 20X8,00-8TURWHI 2
&8 24167 ‘ VALVE BTEM T
57 41108 ‘WHEEL 1
58 . . REFERTOTIRE TREAD PAGE K
89 57479 © BPACER,.75 X 1,25 X 1.2 o
80, BEB2A - KEY. SQUARE ,18780X2.50LG 2
B1 642 © . WABHER. FLAT .768X1.81X.075 4
62 42818 ‘WASHER, FLAT .765X1,83%.07 )
63. . 46BE5 - BING, RETEX .57X.06TRU5133-75 2
a

B4 . 40084 . GAP, 1.5001D X 7/8L.G HUB

- * Order Individual Parts.
¢ Indiestos STANDARD HARDWARE ITEMS.

ban No. 318230 ’ , o _ 11




2002 09:12. ' . AnneCampbell 01279726865 . e p.08
MU?%eRFF?‘?’ruegséRUICE DEPT - ID: 6153?36?98 s FEB '05’02 - 14:26 HD.ODB’ P+ 09

30" LAWN TRACTOR MODEL B3580-820
ENGINE & CONTROL. ASSEMBLY

REF,
CHAGSIS &
HOOD PG,

DASH

. CHASSIS & HOOL
- MAINFRAME

. _13._-1-.'

ALL UNN.UM‘BE_‘RF.D

NOTE: ALWAYS USE OH!GINAL

EQUIPMENT PARTS. Usa ¢ Wm-| opposrre smva
ico/replacement parts other than
A criginal sguipment parts” may void
: yeur warranty B
3177540

12 . o ' C » R Part No, 318280



06 February2002 0912 -
- MURRRY , SERUICE DEPT.

‘ | Anne Campbell 01279 726865
ID: 6153?36?98 ‘

39" LAWN TRACTOR MODEL B3560-820

FEB 06°02

p.0E
14:26 No.003 P.10

MR RRLAgIPONOOIaM -

18
17
18

ENGINE
0 50047
138489
305367
46708
54767
0173063
58361
57701
304246
58431
0120383
0428644
314980 .
048050
47452
48872

descriptian

12 HP? BAS /G (SEE ENGINE MANUAL)
§/8-16X1.25 WAHHTAP

3 384)( -1 9 04
ER-LO TONE NELSON EXPORT
MUEFLER

’ SHlELD HEAT,FOR RQUND MUFFLER

BCREW, 5/16-18%3,50 HHG GR2
PULLEY ASSY,4 750FFS 5.50IA

KEY, SQUARE ,25080X5.00LG
SPACER, 1.01X1.484 ENGIN PULLEY
WASHER, .880|DX1,380DX 437RILOT
WASHER, REGSPTLK 459X 78X 12
SCREW, 7/16-20X5,00 HHC

TANK, FUEL

SCREW, 1/4:10X .76PHPNTAPGRZ
GAS LINE 281D

CLAMP, FUEL LINE

CAR, GAQ WIGAUGE FOR 1-GALTANK
ENGINE SFEED REDUCER

'KNOB.ROU‘N[)'TI-IR?SSTTLE '

0 Inlicalos STANDARD HARDWARE ITEMS.

qty.

Rl B BN - I N N N

L~}

Fart No, 318230

12



| 06 February 200209:12 - ‘ ;
| HURRAY SERVICE DEPT. ID:6153736798

39" LAWM TRACTOR MODEL B3560-820

Anne Campbell 01279 726865 -

REFR,
KEY #22

{ NOTE: A
: P-{\BTS. Us‘e of service/replacement parts other than
{- original equipment parts may veid your warranty.

PRE-PAINTED DECK ASSEMBLY o

ITEMSAAuﬁEu ﬂqgggﬁgﬁgnm
WITH ORPOSITE SIDE .

3168004

Par No_ 318230



e T RS Ty,

06 Februaty 20020912 Ibie 1'53??;6?9

‘ Y. SERVICE DEPT r"Tml.:"e"-01.279726865F!—:I—.} gs’02 14:27 No.003 P, 12
MURRAY _ .

i

39" LAWN TRACTOR MODEL B3560-820

key#  pane description qly.
1 317326 DECK,39"8D MOWER 1
2 57314 BAR, SKID 1
3 126218 BOLT, 5/16-16X .75 CARR 2
4 01408 NUT, §/16-18 REGHEXCTRLK 2
5 57318 GUIDE, BELT 5/16-18 THD 1
B ¢1408 NUT, 6/16:18 REGHEXCTRLK 1
7 57360 BRACKET, CHUTE 1
8 0120834 BCREW, 5/16-18X .50 HHG 2
9 01408 NUT, 5/16-18 REGHEXCTRLK 2
10 58260 " LIFT BRACKET, REAR,RH 1
11 0180077 SCREW, 516-18X .78 HHC 2
12 120393 WASHER, FLAT 344X .60X.065 2
13 01408 NUT, 6/16.18 REGHEXCTRLK 2
14 58251 BRACKET,DECK LIFTREAR LH 1
15 0180077 SCREW, 8/16-18X .78 HHG 2
16 120398 WASHER, FLAT 844X .60X.085 2
17 01408 NUT, 5/16+18 REGHEXCTRLK 2
18 315302 BRACKET, IDLER SUPPORT 1
19 0300345 SCREW, 6/16-16X1.38 WATAP 1
20 120393 WASHER, FLAT 344X 60X 085 1
21 01408 NUT, 5/16-18 REGHEXCTRLK 1
22 56424 QUILL ASSY, 36/39/40/43 2
23 - 5428 SHAFT/SADDLE 38" !
24 4051 , L. - 1
25 ~ 1
26 T 1
27 R 1
.28 707LGX.6681DX 880D 1
20 Bl.GX.9320DX.6731D- 1
30 JLL : 1
31 : ' 1
a2 1
33 8
34 1
85 1
36 . !
a7 4
a 4
8g 1
a0 2
41 2
42 z
43 2
45 07 SCREW, 5/16+16X .63 HHC 8
46 01408 NUT, 5/6-18 REGHEXCTRLK 3
47 300102 WHEEL BRKT, RH _ 1
48 0180075 SCREW, 5/16-168X..68 HHC 3

- 40 01408 NUT, 5/16-18 REGHEXCTRLK 3
50 EBi1%0 BLADE, 19.89 HI-LIFT 2
51 . 2483 WASHER, .381DX1,25DX.07- BELLVIL. 8
52 030873 HBOREW, 3/8-24X1.00 NYLHHG 2
¢Indicates STANDARD HARDWARE ITEMS

Part No. 318230



: 2002 .09:12 o Anne Campbell 01279 726865 v -, ] : p.12
MU%GRFsgruaSrERUICE DEPT. ID: 6153736798 FEB 002 14:28 No.003 P.13
' &

39" LAWN TRACTOR MODEL B3560-620
FINAL DECK ASSEMBLY

SEE DWG. 316690 FOR PART ASSY
OF PAINTED DECK /miF KEY #21

REF KEY #4

DXFS Ll

R

S

B

PR

PRE PAINTED
DECK PAGE
REF. IDLER BRACKET

NOTE ALWAYS USE DﬁiGINAL EQUIPMENT PARTS .
Use of setvico/raplacement paris othar than orlglnal equip- |TEM$Ak,IiéJ mﬁgggsﬁﬁg AﬁLE»
ment pﬂﬂ'-‘. may VOld your watranty. ‘ ‘WITH OFPOSITE SIDE , 166024

16 » | | | © o PartNo.9taa0




06 February 2002 09:12
MURRAY SERVICE DEPT.

‘ - Anne Campbell 01279 726865
ID: 6153?36?98 :

39" LAWN TRACTOR MODEL B3560-820

FEB 06702

key# part#
1 ’
2 58308
3 8260
d 300491
5 300490
6 306973
7 135624
8 300180
g 996416
10 045171
1 1348
12 310328
13 67828
14 120382
16 0120477
16 9401
17 0180077
18 01498
19 0121954
20 0271172
21 303247
a2 12542
23 306873
24 136624
25 0120228
26 120593
27 01408
28 )
20
30
3
32
30
34
35
836
az.
a8

-]
40.

* Ordler. Individugl Parts,

doseription,

ASSY DECK 593D 2-DECKWH
0D, DECK HITCH
PIN, HAIR ,001 DIAX1.65
BHAOKET IDLER ARM/BRAKE
IDLER ARM SG 8,40, &45
‘BRAKE PAD HARB
RIVET, TRSET . 185DIAX .41
BOLY, .50 X1.88 HHSH 5/8-18
WASHER, FLAT .381X1.00X.125
NUT, 3/6+16 HWDFL WHIZ NUT
BELT RETAINER 2,55 OD
PULLEY, IDLER BFF 4.00
BOLT, a/a 16X2,00 CARR
.WASHER REGSPTLE, J93X.68X.10
NUT, 8/8-16 REGHX .
BHACKET EXTENSION IDLER
SCREW, 5/16-18X..75 HHC
NUT, 8/16-18 REGHEXCTRLK
SCREW, 1/4-20X2:00 HHE
NUT, 1/4.20 REGHEXKEDS
ASSY BLADE BRAKE

K

WASHER FLAT - .344)( .69)( 065
NLUIT, 5/18-18 HEGHEXCTRLK

HOD 'BRAKE RELEASE 14.7 3¢
g;.;lT 1/4-20 REGHEXCTRLK '

GHEXOTRLK
HHSH 816

TON
. PIVOT HC)D CHUTE

¢ indicatos STANDARD HARDWARE ITEMS.

Part No. 318230




R e N R T R P A i
R SRS 7St

06 February 2002 09:12

MURRAY SERVICE DEPT. ID:»6153?35?98'

30" LAWN TRACTOR MODEL B3560-820

‘Anrie Campbell 01279 726865

FEB 06’02

ELECTRICAL ASSEMBLY

MOTION
DRIVE P&,

REF.
MOWER
{ SUSP; pg,

YELLOW

S,

v
¥ .
““ e
o Bt
2T ate, Ry
Rt o, 4 , :
B, :
W @ BLUES
g .
" Ty
sl vy, K

- ENGINE PG.
ENGINE -

| NOTE: ALWAYS USE ORIGINAL EQUIPMENT PATS.
[. Use of servicesreplacoment paits other than original aquip-
maent parts may void your wartanty, ’ '

ALL UNNUMBERED
{TEMS ARE INTERCHANGABLE
- WITHOPPOSITE SIDE

- BI5441D

18

Part No. 31823b




06 February 2002 09:12

MURRAY - SERVICE DEPT.

Anne Campbell 01 279 726865

ID: 6153?36?98 FEB 06’02

39" LAWN TRACTOR MODEL Bassonszo

p.15
14:29 HNo.003 P216

D3I R N . ;
gmhum3355:33:55:5““”““““”“

3
-~
n

27
28

28

40
31
az
33A

338

partd

305432
41482
03084
5P57%
57444’
A14u2
300687

138557

048140
300626
400133
300220
58277

57211

087220
83718

0187745

¢1502

271172
138485

0120368

- 0271172

* 302031
48211

deccription

WIREHARNESS 12848 AMM SUSP WRA
PRESS CLIP,1.580L0 ,£551D
ASSY,LIGHT WIRE-1/4 TURN
BULB, HEADLAMP
E; CABLE BLAGK NYLON 5.62L

CLIP, 1,380 .258ID
SWITGH, IGNITION & LIGHTS
WASHER, REGINTLK 640X1.1X,0

- NUT, 6/8-32 HXHD (GN SWIT

KEY, IGNITION SWITCH
AMMETER
SWITCH,SNAPMNT NO .056/.116
BWITCH,SNAPMNT NG ,055/,168
SWITCH,5CR MNT 8P NO '
SCREW, #12 X 80 PHPNHTAP
SOLENOID
SCREW, 1/4-20X .75 MXSEMMA
NUT, 1/4-20 REGHEXCTRLK -
NUT 1/4-20 REGHEXKEPS
WASHER, ' EXLK .320X.61X.03
NUT 5/16-24 REGHEX

E, CABLE BLACK NYLON 6,621

_wm GRO D,;_asw

SCREW; 1/4-20X %PHPNHMA
BATTERY 1av 7 PLATE/
D BAT :

N_U T.‘-WI_NG’111_4~

FUSE, 15 AMP SPADE TYRE

: FUSE. 15°AMP GYLINDRIGAL

* Raw part, numbar For g list of: Pamtod part numbers refor to chart on decal page.

"Clyrmdncal or Spada lypa fusea arg mcluded wuh the wira harnoss

Pan No. 516330

19



06 February 200200:12 |
MURRAY SERVICE DEPT.  ID:6153

736798

39" LAWN TRACTOR MODEL B3560-820

Anrie Garrpbéil 01270 726865 ‘ : s
etars 726 14:30 No.003 P.

FEB 06°02

DECALS

NOTE: ALWAYS USE ORIGINAL EQUIFMEN

( / § 3K L IPME #
,LJ...Q of »serwce/rep!acement parts othat than ori';?;;;gna-is:
~Mment parts may void your warranty, - .q P

NUMBERED
TERCHANGABLE
POSITE SIDE

ITEMS ARE |

L.

20




06 February 2002 09:12
MURRF‘T‘Y SERVICE DEPT.
\ .

TR
ID:6153736798

38" LAWN TRACTOR MODEL B3560.820

26865 B
~FEB-06'02 14

~

Koy#

o N O A G R e

m;_‘__-.-s—h_..-h-.n.—n
CERNOMADD -

part#

412007
312008
88900
307038
68902
69524
69525

- 300442

301104
305770
807383
310436
310558

68901
301807
88903
85835

- 5oBA6

doseription

DECAL,HOOD HE UNITECH LH
DECAL,HOOD He UNITECH Rid
DECAL,BLADE ENGAGE EUROPE
DECAL DASH,PLAIN-BLACK AMM
DECAL WARNING, FRENCHAGERMAN
DECAL.INSTRUCT CONSOLE TOP GER
DECALINSTRUCT CONSOLE TOP ER
NAMEPLATE, 12/30 WHITE
REFERENCE ONLY - :
DECAL, GONSOLE TOP SMIFT 5.8P
DECAL.CAUTION TRIANGLE EUROPE
DECAL,INSTR. CONSOLE TOP ENGL
DECAL,FRENCH SAFETY CERT.
DECAL,DANGER ENGLISH
REFERENCE ONLY z
DECAL,BLADE HEIGHT ADJ. EUROPE
DEGAL, LIFT DECK BLADE HEIGHT
DECAL,BRAKE/CLUTCH EUROPE

PAD, FOAM HOOD TOP H.6/7

PAD, FOAM HOOD SIDE H.6/7

Part Ne. 318230

21



=

o B2

06 February. 2002 09:12

MURRRY SERVICE DEPT. ID:61537367 " FEB 06°02 14:31 No.0OO0O3 R.19
39" LAWN TRACTOR MODEL B3560-820 |

| CUSTOMER ASSEMBLY

REF,
CHASSIS &

TTe-~7REF.TO
TIRE TREAD PAGE -

17 16 156

55560

22 e
‘Part No. 318240




S e L, e B A et - o s

LSRR S Sy

S ey e R 434030% 4 Yo kb

R RS ST 3

06 February 2002 09:12

MURRARY SERVICE DEPT.

ID:6153736798 "

6865

39" LAWN TRACTOR MODEL B3560-820 |

264
" FEB 06’02

' . . ’ p.‘lé
14:32 No.003 R.20

an

key#

- -
\,;azsﬁzscmwmmammd

CUSTOMER ASSEMBLY VIEW

315857 PARTS BAG ABSY QTY1

parn# decription qty
57455 SEAT,560 MIGH. 1
gg_;:g; %IQEELRSTEEHNG 13" 1

& RIM, PU 16X6.0X6 TURF - .
24167 VALVE STEM TR ?
30820 - WHEEL W/BRG, 3
0979 BEARING,FL1.3800+ 75310 PM. 2

REFER TO TIRE THEAD PAGE
120893 WASHER, FLAT 344X ,89X.065 4
120658 WASHER, HVSPTLK .328X 60X.00 4
122007 SCREW, 5/16-18X .75 HHG 4
485378 “PIN, BPRING 250D1AX2.00LG HVPL 1
57212 COVER, STEERING SHAFT 1
55514 SHIFT KNOB 1
54875 TROUGH, OILDRAIN t
ggges mgn,_ , ELAT . 768X1.31X.076 4
: S % STX.05TRUS133-7 :

doat4 GAP.1.5001D X 7/8LG HUB ® g '

* Qrdet Individual Parls.

*EUROGARDEN (INTERNATIONAL) $.#
SlNT TRUIDENSESTEENWEG 252 A "

- 'B-3300 TIENEN - BELGIUM
©TEL +432-16-8054 24
©FAX.++32-16-8054 25

Pan No. 318280




